
ASSEMBLY INSTRUCTION

15*28mm Washer
6 pcs3 pcs

360mm Rod

 #2  #3  #4  #5

 #10 #9 #8 #7 #6

  Wrench 19mm
    2 pcs

 #1

2 pcs 16 pcs
1/4"*3/4" Bolt

8 pcs
5/16"*10mm Bolt

4 pcs 8 pcs

Nut    
6 pcs

Allen wrench 4mm
             1 pcs

Playfield Half Metal plate

 #5

 #4
 #8  #7  #6

 #2  #3

Metal plate

 #11

1/4"*16mm Washer
16 pcs

 #9

Step . Assembly Of Playfield
         1>. Take rod(#6) and washer(#7) and nut(#8) to connect 2 playfield
                halves(#1) together.
         2>. Attach metal plate(#4) and metal plate(#5) to plafield with
               bolt(#2) and washer(#9).
              Note: each metal plate(#4) should be with 2PCS metal plates(#5)
              underneath, the 2 holes on each metal plate(#5) should be in line
              with the 2 outer bolt holes on each end of the metal plate(#4).
        3>. Attach bolt(#3) on metal plate (#4), adjust the 6 bolts(#3) to have them screwed tigher
               and looser to level 2 playfield halves.


